7~ VERMONT

Vermont Department of Environmental Conservation Agency of Natural Resources
Watershed Management Division

1 National Life Drive, Main-2 [phone]  802-828-1535
Montpelier VT 05620-3522 [fax] 802-828-1544

September 18, 2019

Mr. Dominic Cloud
City Manager

City of St. Albans
P.O. Box 867

St. Albans, VT 05478

Subject: NPDES Discharge Permit #3-1279
Updated Total Residual Compliance Limit

Dear Mr. Cloud:
The following amendments were made to discharge permit 3-1279 originally issued September 28, 2017:

1. Pages2 & 3. Insection 1.LA.1, LA.2 a footnote has been added clarifying that a testing method
must be used that has a Minimum Level no greater than 0.05 mg/L and that the Compliance
[...]
Protection Agency (EPA) may “issue a permit for the discharge of any pollutant, or
combination of pollutants” in accordance with certain conditions. CWA § 402(a). The State of
Vermont has been delegated by the EPA to administer the NPDES program in Vermont.
NPDES permits generally contain discharge limitations and establish related monitoring and
reporting requirements. CWA § 402(a)(1) - (2).

Section 301 of the CWA provides for two types of effluent limitations to be included in
NPDES permits: “technology-based” limitations and “water quality-based” limitations. CWA
§§ 301, 303, 304(b); 40 C.F.R. Parts 122, 125, 131. Technology-based limitations, generally
developed on an industry-by-industry basis, reflect a specified level of pollutant-reducing
technology available and economically achievable for the type of facility being permitted.
CWA § 301(b). As a class, WWTFs must meet performance-based requirements based on
available wastewater treatment technology. CWA § 301(b)(1)(B). The performance level for
WWTFs is referred to as “secondary treatment.” Secondary treatment is comprised of
technology-based requirements expressed in terms of BODs, TSS, and pH. 40 C.F.R. Part 133.

Water quality-based effluent limits, on the other hand, are designed to ensure that state water
quality standards are achieved, irrespective of the technological or economic considerations
that inform technology-based limits. Under the CWA, states must develop water quality
standards for all water bodies within the state. CWA § 303. These standards have three parts:
(1) one or more “designated uses” for each water body or water body segment in the state; (2)
water quality “criteria,” consisting of numerical concentration levels and/or narrative
statements specifying the amounts of various pollutants that may be present in each water
body without impairing the designated uses of that water body; and (3) an antidegradation
provision, focused on protecting high quality waters and protecting and maintaining water
quality necessary to protect existing uses. CWA § 303(c)(2)(A); 40 C.F.R. § 131.12. The
applicable water quality standards for this permit are the Vermont Water Quality Standards
(VWQS) (Environmental Protection Rule, Chapter 29a).

A permit must include limits for any pollutant or pollutant parameter (conventional, non-
conventional, toxic, and whole effluent toxicity) that is or may be discharged at a level that
causes or has reasonable potential to cause or contribute to an excursion above any water
quality standard, including narrative water quality criteria. See 40 C.F.R. §122.44(d)(1). An
excursion occurs if the projected or actual instream concentration exceeds the applicable
criterion. A NPDES permit must contain effluent limitations and conditions in order to ensure
that the discharge does not cause or contribute to water quality standard violations.

Receiving stream requirements are established according to numerical and narrative standards
adopted under state law for each stream classification. When using chemical-specific numeric
criteria from the State’s water quality standards to develop permit limits, both the acute and
chronic aquatic life criteria are used and expressed in terms of maximum allowable instream
pollutant concentrations. Acute aquatic life criteria are generally implemented through
maximum daily limits and chronic aquatic life criteria are generally implemented through
average monthly limits.

Where a state has not established a numeric water quality criterion for a specific chemical



AMENDED FACT SHEET for PERMIT No. 3-1279

Page 4 of 19

pollutant that is present in the effluent in a concentration that causes or has a reasonable
potential to cause a violation of narrative water quality standards, the permitting authority
must establish effluent limits in one of three ways: based on a “calculated numeric criterion for
the pollutant which the permitting authority demonstrates will attain and maintain applicable
narrative water quality criteria and fully protect the designated use”; on a “case-by-case basis”
using CWA Section 304(a) recommended water quality criteria, supplemented as necessary by
other relevant information; or, in certain circumstances, based on an “indicator parameter.” 40
C.F.R. § 122.44(d)(1)(vi)(A-C).

The state rules governing Vermont’s NPDES permit program are found in the VWPCPR
(Environmental Protection Rule, Chapter 13).

B. Reasonable Potential Determination (RPD)

In determining whether this permit has the reasonable potential to cause or contribute to an
impairment, Vermont has considered: 1) Existing controls on point and non-point sources of
pollution as evidenced by the Vermont surface water assessment database; 2) Pollutant
concentration and variability in the effluent as determined from the permit application
materials, monthly discharge monitoring reports (DMRs), or other facility reports; 3)
Receiving water quality based on targeted water quality and biological assessments of
receiving waters, as applicable, or other state or federal water quality reports; 4) Toxicity
testing results based on the Vermont Toxics Control Discharge Strategy, and compelled as a
condition of prior permits; 5) Available dilution of the effluent in the receiving water,
expressed as the instream waste concentration. In accordance with the applicable VWQS,
available dilution for rivers and streams is based on a known or estimated value of the lowest
average flow which occurs for seven consecutive days with a recurrence interval of once in ten
years (7Q10) for aquatic life and human health criteria for non-carcinogens, or at all flows for
human health (carcinogens only) in the receiving water. For nutrients, available dilution for
stream and river discharges is assessed using the low median monthly flow computed as the
median flow of the month containing the lowest annual flow; and 6) All effluent limitations,
monitoring requirements, and other conditions of the proposed draft permit.

The RPD for this facility is attached to this Fact Sheet as Attachment A.

C. Anti-Backsliding

Section 402(0) of the CWA provides that certain effluent limitations of a renewed, reissued, or
modified permit must be at least as stringent as the comparable effluent limitations in the
previous permit. The EPA has also promulgated anti-backsliding regulations which are found
at 40 C.F.R. § 122.44(1). Unless applicable anti-backsliding exemptions are met, the limits
and conditions in the reissued permit must be at least as stringent as those in the previous
permit.

Description of Receiving Water

The receiving water for this discharge is Lake Champlain via a contiguous wetland complex
(“Black Creek Wetlands”) at the lowest reaches of the Stevens and Jewett Brooks. The previous
NPDES discharge permit issued in 2002 indicated the receiving water as Stevens Brook.



VI

AMENDED FACT SHEET for PERMIT No. 3-1279

Page 5 of 19

However, prior to reissuance of the permit in 2008, the Secretary investigated the exact location
of the outfall. Based on site visits and a review of the “Record Plan City of St. Albans Outfall
Sewer Sheet 27 dated April 1984, it was determined that due to the elevation of the outfall, the
receiving water for this discharge is a wetland contiguous with Lake Champlain. Specifically,
while the pipe outlets in a defined channel, the bottom of the outfall pipe is at 92.4" and is
significantly below the lowest recorded lake level, therefore the discharge is constantly under the
influence of Lake Champlain.

Lake Champlain is impaired for phosphorus and is subject to a TMDL that specifies the required
TP limit for the facility. This is further discussed in Section VIL.C.1 of this Fact Sheet.

Facility History and Background

The City of St. Albans owns and operates the St. Albans WWTF. Originally constructed in 1930,
the WWTF currently services the communities of the City of St. Albans and portions of the Town
of St. Albans. From the sewer collection system, the influent to the WWTF enters the headworks
for solids screening and grit removal, passes through primary clarifiers, then is pumped to a
trickling filter for preliminary biological treatment. The wastewater then flows through rotating
biological contactors (RBCs) and into a flocculation tank where alum and polymer are added for
TP and suspended solids removal in the secondary clarifiers. Following secondary treatment,
wastewater flows through sand filters for effluent polishing. Disinfection is achieved by
chlorination followed by dechlorination prior to discharge to the receiving water.

The City also owns and operates a combined sewer system which collects both stormwater and
sewage and conveys it to the WWTF for treatment. Combined flows up to 8.0 MGD to the
WWTF receive primary, secondary, and tertiary treatment and disinfection at the WWTF.
Combined storm and wastewater flows that exceed 8.0 MGD to the WWTF cause a portion of the
flow to overflow a weir after the primary clarifiers, thus receiving only primary treatment and
disinfection.

During certain precipitation/runoff events, the flow of combined stormwater and wastewater
exceeds the capacity of the existing collection system and results in a CSO to Stevens Brook.
There is currently one overflow point within the City’s combined sewer system at Lower Weldon
Street (see Attachment B of Discharge Permit No. 3-1279). In response to compliance schedules
issued by the Department, the City has completed several construction projects designed to
eliminate CSO events. This has included significant sewer separation projects during the 1990s
and more recently in 2008 (See also discussion of CSOs below).

The St. Albans City WWTF also receives discharges from three facilities that have been issued
pretreatment discharge permits:

e St. Albans Cooperative Creamery, Permit No: 3-1274, process wastewater

e Ben & Jerry’s Homemade, Permit No: 3-1371, process wastewater discharge

e Malone 75 Swanton Road Properties LLC (formerly Energizer Battery Manufacturing
Company), Permit No: 3-1488, organic solvent contaminated groundwater



VIIL.

AMENDED FACT SHEET for PERMIT No. 3-1279

Page 6 of 19

Past WWTF upgrades have included new sludge dewatering equipment, renovations of the
trickling filter (including changing the media from stone to plastic honeycombs) and rotating
biological contactors (RBCs), and replacement of a boiler for the anaerobic digester.

The City is currently planning an extensive refurbishment of the WWTF (See “City of St Albans,
Vermont Wastewater Treatment Facility Refurbishment, Basis of Final Design, May 2014/Dec
2014”, by Aldrich + Elliot) with an anticipated start in the fall of 2017 and completion in the
summer of 2019. The plan for refurbishment includes upgrading several components of the
WWTF, as well as the installation of new tertiary phosphorus treatment technology for meeting
new phosphorus WLA limits established in the EPA’s “Phosphorus TMDLS for Vermont
Segments of Lake Champlain” (June 2016).

The proposed draft permit incorporates the newest language and requirements to support the State
of Vermont’s compliance with the Lake Champlain TMDL.

Permit Basis and Explanation of Effluent Limitation Derivation

This permit was evaluated under the 2017 VWQS.

A. Flow

The draft permit maintains the annual average flow limitation of 4.0 MGD. Continuous flow
monitoring is required under this permit.

B. Conventional Pollutants

BODs, TSS, and TKN have two sets of limits corresponding to seasonal periods: October 1
through May 31 and June 1 through September 30, the latter season having effluent
concentration limits based on maintaining water quality standards in the receiving water rather
than the minimum level of effluent quality specified for secondary treatment in 40 C.F.R. §
133.102.

1) Biochemical Oxygen Demand (BODs)

The effluent limitations and weekly monitoring requirement for BODs remain unchanged
from the previous permit.

For the Period of October 1 through May 31: The monthly average (30 mg/L) and
weekly average (45 mg/L) reflect the minimum level of effluent quality specified for
secondary treatment in 40 C.F.R. § 133.102. In addition, the draft permit contains a 50
mg/L, maximum day, BODs limitation, which is the Agency standard applied to all such
discharges pursuant to Section 13.4(c) of the VWPCPR. The Secretary implements

the limit to supplement the federal technology-based limitations to prevent a gross one-day
permit effluent violation to be offset by multiple weekly and monthly sampling events
which would enable a discharger to comply with the weekly average and monthly average
permit limitations. Mass limits (1001 Ibs/day, monthly average and 1501 lbs/day, weekly
average) are calculated using the concentration limits outlined above.



2)

3

4

AMENDED FACT SHEET for PERMIT No. 3-1279

Page 7 of 19

For the Period of June 1 through September 30: The monthly average (10 mg/L)
effluent concentration limit is set to maintain the VWQS in the receiving water and is more
restrictive than the limitation specified for secondary treatment in 40 C.F.R. § 133.102.

Total Suspended Solids (TSS)

The effluent limitations and weekly monitoring requirement for TSS remain unchanged
from the previous permit.

For the Period of October 1 through May 31: The monthly average (30 mg/L) and
weekly average (45 mg/L) reflect the minimum level of effluent quality specified for
secondary treatment in 40 C.F.R. § 133.102. In addition, the draft permit contains a 50
mg/L, maximum day, TSS limitation, which is the Agency standard applied to all such
discharges pursuant to Section 13.4(c) of the VWPCPR. The Secretary implements

the limit to supplement the federal technology-based limitations to prevent a gross one-day
permit effluent violation to be offset by multiple weekly and monthly sampling events
which would enable a discharger to comply with the weekly average and monthly average
permit limitations. The mass limit (334 Ibs/day, monthly average) is calculated using the
concentration limits outlined above.

For the Period of June 1 through September 30: The monthly average (10 mg/L) effluent
concentration limit is set to maintain the VWQS in the receiving water and is more
restrictive than the limitation specified for secondary treatment in 40 C.F.R. § 133.102.

Escherichia coli
The E. coli limitation is 77/100ml, instantaneous maximum, based upon the limitation in

the current permit and the anti-backsliding provisions of Section 402(0) of the CWA. A
weekly monitoring requirement remains unchanged from the current permit.

pH

The pH limitation remains at 6.5 - 8.5 Standard Units as specified in Section 29A-303(6)
in the VWQS. Monitoring remains at daily.

C. Non-Conventional and Toxic Pollutants

1.

Total Phosphorus (TP)

Background: Excess phosphorus entering Lake Champlain from a variety of sources has
impaired the water quality of the Lake. The Lake Champlain Total Maximum Daily Load
(LC TMDL) places a cap on the maximum amount of phosphorus from point and non-
point sources that is allowed to flow into the Lake while still meeting Vermont’s water
quality standards. The EPA developed phosphorus TMDLs for the 12 Vermont

segments of Lake Champlain in collaboration with the Vermont Agency of Natural
Resources, Department of Environmental Conservation, and the Vermont Agency of
Agriculture, Food and Markets, and released the document titled “Phosphorus TMDLs for
Vermont Segments of Lake Champlain” (June 2016). The LC TMDL places a cap on the




AMENDED FACT SHEET for PERMIT No. 3-1279

Page 8 of 19

maximum amount of phosphorus from point and non-point sources that is allowed to flow
into the Lake while still meeting Vermont’s water quality standards. The 2016 LC TMDL
specifies allowable phosphorus loads, or WLAs, expressed as metric tons per year (mt/yr),
for each of the 59 WWTFs that discharge to the Lake’s watershed. Discharge (NPDES)
permits will be issued by the Secretary in accordance with the permit issuance schedule in